GAUI

INSTRUCTION MANUAL ...

238~258 mm
1205 mm !

Specifications

Overall Length : 1195 mm

Main Rotation Diameter: 1301 ~ 1337 mm Power system (recommended):

Main blade length: 580 ~ 610mm ESC: Recommed 160A ESC

Overall Height: 332 mm LiPo battery: max size: 340 x 46 x 48 mm
Overall Width: 90 mm Motor: 500KV ~ 540KV

Tail Blade Length: 82 ~ 95 mm Total weight: 2100g *3% (kit only, not including
Tail Rotation Diameter: 238 ~ 258 mm electronics, main blades, tail blades)

We recommend downloading and using the latest manual from Official GAUI website’s download area.
This product is for a radio controlled (RC) helicopter.Improper operation, maintenance or assembly can -
potentially cause a RC helicopter to pose a danger to persons or objects including but not limited to ""I'

the possibility of causing serious physical injury and even death. ©2015 MADE IN TAIWAN



Preface / Liability Disclaimer
A S/ R

Academy of Model Aeronautics (AMA)

Main structure assembly

Battery plate assembly

FREfEIEESE P11 Eitiias P.25
Rotor head assembly Main body assembly

FreERFEEEER P12 #FxE% P.26
Electronics assembly Vertical stabilizer assembly

TF AR P16 =EEZEMHE P.27
Cable arrangement The canopy and the blade assemble.
EFRHERE P20 ERERKiEEHEE P.28
Tail assembly Parts list

EEphamkiase P21 Z#E P.29

1.5mm & 2mm 2.5mm & 3mm

Hexagon screwdriver Hexagon screwdriver

/

Phillips screwdriver

N AR GAT AR T TFEgRT
Needle-nosed pliers Diagonal cutting plier Ball Link Plier
LR #0 s &R

/J
q

Scissors High Strength Tape
i HEE N EB S

FBL system
FESR AR

&
A4

Transmitter & Receiver

(6 channel +) CCPM Mini servo x3pcs
S N i CCPM42) AR #4318

&

Tail Specialized Servo x1pc
RAEA) PR AR X LB

Lubricant
AB glue one-way bearing grease
AB%b % | Mg/ Bkl

SR BT BFRAT:
340x46x48mm

Apply general thread lock.  Apply AB glue

Apply lubricant

RABAERER MG - — A ERH 1% Bl AB%L 3 Bl
X, )

Alppl~y- —general thread lock. Apb];/‘anaerobic adhesive.
EmSEoSee™ SN SBEY (e kst -

— &AL SR

SRR 4 AR LB

Assembly package 4\

BAHRLLRS I ik
Abbreviation: Code Spare Part Number
LA H:

B: Bearings #h 7k
T: Thrust Bearings
F: Flange Bearings
W: Washer # 3]
P: Posts.Pin 44, i &

ke R
PRENES

f Spare part number A
TR
#216000
R+ M2x4 x3 pcs #E
size specs. Quantity
4.0
(s

HIWRTHE
Geometric dimensions

Hix / ZEFIA

Index / Notices




Thank you for purchasing GAUI RC Helicopter from Tai Shih Hobby Corporation (TSH).

We hope you will enjoy the joy of flight.

In order to understand full assembly sequences, this instruction manual show the assembly information of

this model, even though some elements might be supplied as pre-assembled.

Please refer to manual whenever carrylng out maintenance or replacing parts.

RRAHE B B bl ey GAUN AT & > HAIA ZIET BB F R RATH) $448 -

BT RBEEAE i AR BR AL OB RAAEE TR AR ERRESSEHEAY YA K

B o BB BEESMAARRERZRMARHRAM -

CAUTION: This radio controlled RC Helicopter is not a toy.

2% ERETRITSRTEMA -

SAFETY PRECAUTIONS

This kit includes some pre-assembled components. Please check for any loose screws

and tighten them before you proceed with assembly.

You are responsible for assembly, safe operation, maintenance, inspection and adjustment of the model.

Before beginning assembly, please read these instructions thoroughly.

Check all parts. If you find any defective or missing parts, contact your local dealer or TSH distributor.

Before you proceed to RC Helicopter activity, please check and follow thoroughly related regulation of

aero modeling in your country/region.

'31"5? H "ﬂ,ﬁ,iﬁfﬁlﬁ

TEE ‘éi’;#;& BETALBE TR - £ETARZAT  FiFtoinE S L ALK I LA E 443
11 tm

BAREHFEHNEEEEHED UL > 2 #W ok EEAE -

B é%%%i#h%%%&ﬁﬁﬁm@%m’ FEgRE B YA E R iy R R IE R o

F B ATEIE BB 0T FH o et B iﬂm\#’“#ﬁi g 4a B VEAR,

Disclaimer

This product is for a radio controlled (RC) Helicopter.

Improper operation, maintenance or assembly can potentially cause a RC Helicopter to pose a danger to

persons or objects including but not limited to the possibility of causing serious physical injury and even

death.

Moving components can present a hazard to operators, and anyone or anything that could be in the

flying area of the RC Helicopter.

Under no circumstance should a minor be allowed to operate this RC Helicopter without the approval,

monitor and direction of his parent or legal guardian who takes full responsibility for all of the minor's

actions.

This product is intended for being operated by experienced mature RC Helicopter pilots under controlled

safety conditions and on locations properly authorized and setup for safe flying and away from other

people.

Do not operate an RC Helicopter within the vicinity of residences, trees, electrical power lines during

inclement weather or near crowds of people.

The manufacturer and/or its distributors assume no responsibility or liability whatsoever for any damages

including but not limited to ones generated by incidental or consequential damages.

The operator of the RC Helicopter assumes all responsibility and liability that result from the correct or

incorrect operation of the RC Helicopter .

U
ﬂ\\

3

% FHHA

$é%%ﬁﬁ%ﬁ%%ﬁ%o 3 _

RENHRME > RARRGEATHEIRER S RARTEHNAG AN B ERLR - 85 BT AR
FEA AR E R ﬁ%%%i%t%qﬁﬁo

PR e BT RE N R0 & 2 AR 12 & &4 AT %%Eﬁk&%méi%g°
*m$MA@%%@¢%ééﬁ%r%%%x&ﬁ%%ékmmﬁ’lawﬂ@%%Tﬁ EATHRAE L
BHEAEERMAABRE > AABRABEEANT aLNA BRERLEERE -
UTHEREALEREEERITE * BRFEML - RIERER - FERES - SR - ERFRE
/\f 3 e

ﬁ&ﬁﬁﬁ%ﬁﬁﬁ*ﬁ%%%%%%’aé 8RR BB XA RER A NG E BEIETEE -
$ém%ﬁﬁ%%%%i% ok RIEFE IR E RS R E AR BAE © X ‘
REGS—EEMAESEAERLES BBy EIHN T FRAMRGFERSES @l 5

WS MBS EERITS -

We recommend downloading and using the latest manual from Official GAUI website’s download area.

This product is for a radio controlled (RC) helicopter.Improper operation, maintenance or assembly can potentially
cause a RC helicopter to pose a danger to persons or objects including but not limited to the possibility of causing
serious physical injury and even death.

HfEEait GAUl ESLMEM THETEH @ UERASMAIFMH -
AEDZEERETNVEAE T**E’JEH’E REEEMAKEAREEIEEEAH N AT NEDRERER
B BEETRREHRARBELEBREGSEERTRIAIREN -

Preface / Liability Disclaimer BIE / REEH




The Academy of Model Aeronautics (AMA) is a national organization representing
modelers in the United States.

Please refer to the National Model Aircraft safety code from AMA Member Manual for
details: http://www.modelaircraft.org/files/memanual.pdf

Partially reprinted rules that are especially pertinent for Radio Controlled flight:

RADIO CONTROL

1. All pilots shall avoid flying models over unprotected people.

2. | will complete a successful radio equipment ground-range check in accordance with the

manufacturer’'s recommendations before the first flight of a new or repaired aircraft.

3.At all flying sites a safety line or linesmust be established,infront of which all
flying takes place.

Only personnel associated with flying the model aircraft are allowed at or in front of the
safety line. Inthe case of air shows or demonstrations a straight safety line must be
established.

An area away from the safety line must be maintained for spectators. Intentional flying
behind the safety line is prohibited (see AMA Document #706 for Recommended Field
Layout).

4. 1will operate my model aircraft using only radio-control frequencies currently allowed by the
Federal Communications Commission (FCC). Only individuals properly licensed by the
FCC are authorized to operate equipment on Amateur Band frequencies.

5. Iwill not knowingly operate my model aircraft within three (3) miles of any pre-existingflying
site withoutafrequency-managementagreement. (See AMA Document #922 for Testing for
RF Interference. See AMA Document#923 for Frequency Management Agreement.)

6.With the exception of events flown under official AMA Competition Regulations rules,
excluding takeoff and landing, no powered model may be flown outdoors closer than 25 feet
to any individual, except for the pilot and the Pilot’s helper(s) located at the flight line.

7.Under no circumstances may a pilot or other person touch a model aircraft in flight while
it is still under power, except to divert it from striking an individual. This does not apply to
model aircraft flown indoors.

8.Radio-controlled night flying requires a lighting system that provides the pilot with a clear
view of the model’s attitude and orientation at all times.

9.The operator of a radio-controlled model aircraft shall control it duringthe entireflight,
maintaining visual contactwithoutenhancement other than by corrective lenses that are
prescribed for the pilot. First-Person View (FPV) flying may only be conducted in accordance
with the procedures outlined in AMA Document #550.

These special codes and appropriate documents may be obtained either from the
AMA Web site at www.modelaircraft.org or by contacting AMA.

Academy of Model Aeronautics 5161 East Memorial Drive Muncie, IN 47302

Tel.: (765) 287-1256

Fax: (765) 289-4248

Academy of Model Aeronautics (AMA)




Assemble and tighten the screws.

KB AE S $HER o

B:12x21x5 h-
BB:6x13x5
@ o

&

| M3x6 |

€ #0B1101 | #053252

V( 1 ]7[ 2 ] B #0B1102|[g@|#053253
#0R2306 #0R1306 #0B1601| )| #053254
M3x6 &2(2 pcs| M3x6 48 pcs n 40B1802 a 4053256
© (jm © | B 053251 || #053281

FRELEHEHESE Main structure assembly P.1




Insert @ to the main shaft plate, tighten the screw after confirming the perfect axle

centre of main shaft and main shaft bearing.

1% @R A 2 St A e 58 = e e 72 B & (=) — i > 1% 75 SHERAZHA o

73
4 /13
#0R1306

M3x6 x10 pcs
6

© [jmm

#051257

#053278

#053257

#053032

P.2 Main structure assembly Fg2#tE4A5E




1. Assemble@in the structure, insert the shaft, tighten the screw.

2. Note that the protruding side@ must face downward in the assembly.
1. iSO E A T HEE A T HE A B O SHER AR -
2. #0%0F - FRMER T I{KFHESE -

SEhkEl
Finished Ass’y

N—E) 5 12x18x4
\—@)5:12x18x16

¥W15.‘1x‘1 8x0.1

7
ao

#OR7316 #OR8305 € #053274 |@ #0B4101

M3x16 x1 pcs|N3x5.5L  x1 pcs a #053273 a #053282
16 .

© [Jmm| J0O H #0B1104 || #053271

FEELEHEAELE Main structure assembly P.3




Note the correct direction of battery guide @in the assembly.

FHECE@RT @ JER MBS RIKFHEE

Right side frame
AR
st e s )
AT
MW o — -_'-‘ : |
Left side frame B -
ZARIhR .

#0R2204 #OR7206
M2x4 x8 pcs|M2.6x6  x1 pcs g #053031
4 6
© (mw © [ € #053264 | #053266

P.4 Main structure assembly FE2#tE4A5E




Assemble @ on the left side frame with correct direction.

FORKEES AR EMOETEIHRETIM °

M3x18

B 3x6x2.5 n_ W:3.1x4.6x1

§ @?N3X5_5_3 W:3.1x4.6x0.6|

__________________________________________

@ #053289
#0R1305 #0R2318 #204573 € #053250 |} #0B1302

M3x5 "éxj pcs| M3x18 1;2 pcs N3X5. x2 pcs a #053262 B HOW3401
| Jom © (mmmmmw | 5O [ #ow3402 || #ow3eo1

FRELEFEAESE Main structure assembly P.5




1. Assemble @ on 46T gear with M3x8 screw. Adjust and tighten the screw after motor
installation.

2.Remove the main shaft after assembly of frames.
1. HE@EAOTESN RS _EM3x8IRHAG » FHHSE B ZRF B AR $HER -
2. ZEAINRAE S ST R & Pl S E8hh i - FREMERER -

W:12.2x17x0.3
W:12.2x17x0.2

Acquire a Min. play above and under the
gear by the attached washers.

ERAMAYER A R L T &R

&3
#0R1306 #0R7309
M3x6 x12 pcs| M3x8 x4 pcs

6 8
© [jum @ W € #053422| @) How1112

P.6 Main structure assembly FB&4E1E1ELSE




1. Assemble and tighten screws by the instructions.

2. Install & with screws, tighten the screws after adjustment of belt.
1. K E RS T EHER -

2. 8@ & _EM3x208%%h - 1FIRIEIREE E R AT EHER -

M3x6{@}

10 (13
#0R1306 #0R3306
M3x6 x4 pcs| M3x6 x2 pcs
6 -
© [jom © [m
#0R2310 #0R1320
M3x10  x2pcs|M3x20  x2
o L2 Pes € #054303 | E)| #053261
© (mum | S [ B3|#053032 |3 #ow3601

FRELEREAHLZE Main structure assembly P.7



1. Assemble and tighten screws by the instructions.
2. Note the correct direction of the aluminum post.

1 KB RAE S G EHER -
2.t SRR E R E T o

\\

™~

~

AN

B:4x7x2.5

@ﬂ—/

é M3x16A v
W:3.1x5.5x1.1 -_—
E Tl
Copper Pillar
\/ - 21.5mm
@ / M3x16
710)/12 | 2]
10 /(12 27mm €D #053288 | @ #0B1402
#0R1306 #0R7316 #0R4316 B #057202 || #0A8622
M3x6 Fi)jpcs M3x16 1):31 pcs| M3x16 16x2 pcs a £053260 HOW3501
© [m |© | o /mum @ #053263| )| #054304

P.8 Main structure assembly F 324t iE 45




Assemble accordingly and tighten screws after having the flat side of aluminum flat post
toward the carbon fiber plate.

1&.?%3%&1%11&!5.1?4:@;2 FhHbR AR TR $HER -

FEsatE

Aluminum Flat Post

LY
®
#0R2314
M3x14 X2 pcs
14

VZ ]%7 ]% 3] (©) (o 03 #054304
#0R1306 #0R3306 #0R1310 n #053032 B #0W3601

© | © [m | B 1054303 || #054302

FEELEHEAELSE Main structure assembly P.9



Assemble and tighten screws by the instructions.

CAERREERIFELY T

¢
M3x64@y

#0R1306

M3x6 x10 pcs
6

© [jmm

#053287

#053421

P.10 Main structure assembly FE2#tE4H5E




14 /11

~

#0R8407

N4x7 x1 pcs

TN
©d
A\

#0R7423

M4x23 x1 pcs
23

© [ [—mi

1. Assemble the tail boom and the belt on the main body, install the main gear in,
insert the main shaft , tighten the screw on the long side of the main shaft.

2. Acquire a proper play by washer W10.2x16x0.9 or W10.2x16x1.

. EEREHHREREA - BT ainHEE ARSI iEA FT#hHE (Rink) -
2. LUATERIIERERWI0. 2x16x0. 98FW10. 2x16x 1 AR & EAYREFE -

W:10.2x16x0.9
or
W:10.2x16x1

€D #055246 | €Y #ow1109
B #055401 | €Y #ow1110

FRELEHEHESE Main structure assembly P.11




Assemble the inner plate first. Install the inner plate on the outer plate, tighten the
ball heads and the screws.

SR ABIRLR TR - BEASMER S $HERIREA R AZHH o

#0R5114 #0R2204 #0R7206
M1.4x4 x3 pcs| M2x4 x4 pcs| M2.6x6 x1 pcs n #0B1403 #051258
. 4 4
® [m= © (o © [ B #051255 |3 |#0A8621

P.12 Rotor head assembly FFZEsaftigiH%E




1. Set the linkage and Washout Arm pushrod.
2. Note the correct direction of the groove on the Washout Arm pushrod.

1. BUYEHAS R SRV -
2. A BRIERS T R MR LA A5 ) o

B #0z6205

717 6 #0A8501 || #051254

FHEEEEAEHE A Rotor head assembly P.13




1. Note the correct direction of thrust bearings during assembly of main blade grips.
2. Ensure to use screw glue on the M4x8 screws.

1. MR EHEE R AR R B L B R KT -
2. W B {3 FHRRAAEO FR T B TEMA X BBZ A

W:8x12x1.5 .
M3x6 F:6x12x4 5) 0
JOXTZX:
e Oring e
#
W 3x7x0.5

{@irmz.exe

Bigger inner race

PTEETA

Wf‘éix/]\ _
Smaller inner race /

Q T:8x16x5 h
8

W:8x10.5x0.5

w
B:8x16x5
w

d  Widx10x1.4
M4x8 @
#OR7206

M2.6x6 x4 pos #051256 | €] #ows101

= @ i @
©  [jmm B 051451 |{)|#0B1802
#OR2306 #OR1408 € 052214 || #051259 || #0B2801
M3x6 kﬁpcs Max8  x2pes B #051251 || #ows7o1 |{B|#0B3601
® (m | © [ |m B #051253 || rows102| @B #883552

P.14 Rotor head assembly FFZEsaftigiHME




1. Assemble the swash plate and the main rotor head on the main body,
with Washout Arm set (note the correct direction).
2. Push the ball links on the ball head after assembly.

1. B+ FRR KB L ST H R AVE O BEE M) -
2. ¥BESTRR R ASHAZHOATRER o

#0R1316 #0R1320 |17
M3x16 x2 pcs| M3x20 X2 pcs

16
©) [

#0R8407 #OR7423 #OW3401

N4x7L x1 pcs| M4x23 x1 pcs
X €3 051254 || #ows5801

J© H |0 B #081302|@)|#052213

FEZEELLEEES Rotor head assembly P.15




Assemble the linkage and push on the ball head.

SUERARALN_EIRER o

#HZE 77 TVEAROVIAEE] - B EILIROVI A &G !
The assembling process is the same as R5V1, %%
Please use the R5V1 drawing as reference.

M2.6x10
#0R1210 #0R7210 #0R8204
M2x10 x2 pcs|M2.6x10  x8 pcs| N2x4L x2 pcs
10 - 10 .
© [ © [ ~J© 0

18.5mm

#0A8501

#0A8601

#026204

#0A8001

P.16 Electronics assembly & F& st




1. Assemble the linkage and install on Il
2. Assemble lll on the side frame with instructions of I, .

1. RFHAR A -
2. Ec 5. I AS MO A GRS (AR o

M3x6

#0R1210
M2x10 x1 pcs

o s 3718

#OR7212 #OR8204 #OR1306 B #0ns501] @3] #0A8001

M2.6x12 x4 pcs| N2x4L x1 pcs| M3x6 x4 pcs a #0Z6204 B #053259
12 -5

© [ <© 0 © | |mm #0A8601|(|#053033

EFHAmHEZE Electronics assembly P17




1. Assemble the linkage and push on the ball head.

2. Adjust the linkage till moving arms vertical to the linkage.
1. SUEFAR G _EIREE -

2. Eo & e E AR MIRAEAN B A EE -

M2.6x10

#H2E 73 TVERROVIARE] - B TELIROVI A &6 !
The assembling process is the same as R5V1,
Please use the R5V1 drawing as reference.

#0R1210 #0R7210 #0R8204
M2x10 x1 pcs M2.6x10 x4 pcs N2x4L x1 pcs n #0A8501 #0A8601
© [ fommm © [ fmmmm <O B #0z6201 |} #0A8001

P.18 Electronics assembly & F5& fi5#a5E




Assemble @ with screw glue, mount on the motor.

FERRERHEEL @ BEAREMO -

M4x4 A

M4X8 A

Acquire a proper level of pinion gear by hand
turning the motor at working direction.

Make sure the 46T gear properly driven by the
pinion gear.

KEEEEE S - FENEFEHETRAEREN
FTUE - MR ENRT R N S 46 TR ER

10
L

79 (10

e
#0R4404 #0R1408
M4 x4 . x2 pcs| M4x8 )%4 pcs n #053255
o m © | i #053269 | §}| #053270

FEEfE#EEE Electronics assembly P.19




1. Assemble the motor set on the main body

2. Acquire a proper belt tension by inserting a stick in the ellipse hole, adjusting the
belt tension by pushing the motor mount forward by the stick.
Lock by screw M3x8 when the belt tension is right.

| IS BEERAERENEL -

2. (EFEEEARTIREEFL - LSRR R HREE T IHEM3xXS -

BF L HELFE Cable arrangement

" ;:0R7309 #R%EAEARSVI4EE - BIELIREV1 A& !
X x4 pes The assembling process is the same as R5V1,

8
@ (ﬂm Please use the R5V1 drawing as reference.

P.20 Electronics assembly &F {5t




1. Assemble @ and @ adjust position of @ as below

2. Ensure B been clipped properly while assemble §3.

(e 1 )Sd 4 rEEEE] 1 JivA= el

2. HEERAER @SR RED - o

E 250 mm ' 150 mm —‘
Front side #&5E Rear side #Z

11 /18

#OR1312
M3x12 - x2pes BD/+:0A3006| @) #ow2401
© [ B) #0A8501 |} #055247

EERMEm A5 Tail assembly P.21




Note the correct turning direction of belt during assembly of 6.
Assemble @ through @, and assemble other parts accordingly.

HHSCERF RIS RS ME - 5@ @@l ikFHE%k -

(15

#0R4303 #0R8305
M3x3 x1pcs|N3x5.5L  x1 pcs
3 wf /)

o i a© d
#0R1312 #0R2306
M3x12 x1 pcs| M3x6 x4 pcs

12 6
— w—
© [Jmmm | (©) (um

B:5x11x4

M3x3

#0W5802

#055401

#0B1503

#0A3008

#055402

#0A3026

000

#0A3017

P.22 Tail assembly EEB#E A5




Assemble @ on the tail output shaft and assemble other parts accordingly.

R@EA R &FHE%K

B:3x7x2 — . ﬂ

o
° / N,
., 0¢
o e
{7 WBZ7X11X3
@ #ow3401
#OR1205 #0R2306 € #0A3007|B)|#883552
M2x5 x2 pcs| M3x6 x3 pcs a #0A3009 a #OB1701
5. -5
© [jm (©) (jmm B #081301|[g@ | #0A3001

EBEfiEpg A5 Tail assembly P.23




Assemble the tail blade grips, note correct direction of thrust bearings.

HHS< EEhE B SR BRI A 53 LE HEBHIA T [A)

/—e W:4.1x6x0.6
@ Q —Eraxoxa

SMAIFL

N3x5.5L

00—

Bigger inner race

REEKX
Smaller inner race
AEEE U
#0R8305 #0R1210 #0R4303 #0B2401
N3x5.5L  x2pcs| M2x10 x2 pcs| M3x3 x2 pcs n #0B1401 n H#OA3012
— 10 3
a© H ©  [mmm m B #ow4601 || #0A3011

P.24 Tail assembly EIfi@mAE5E




1. Assemble the CF battery tray, note correct position of the notch.
2. Max. battery size 55mm x 48mm.
3. Insert the battery in the main body, ensure no interference while moving battery in and out.
4. User will hear the sound “ka” when inserting battery to the bottom.
Open the battery clip to remove battery.
| S AR S MRS
2. MR EMAMHR AR T TR &2:@ 55mm x 48mm °
3. i EF R E i ik ARKBE A - MEER TP RIRE o
4. BibiE AZ RIS SIEN—F - PR S ARGE M H S -

M3:6 A@, Ty

Ty

wwgg:xew

Max:48mm

ao

#0R3306 Nt Battery Clip
M3x6 %1 2 pcs Bt ARGE

© W €D #053265 ()| 4053034

T htfEZE Battery plate assembly P.25




1. Remove the Tail assembly(As diagram) place the part into the canopy.
2. Adjust and align the screw holes and tighten the screws.

3. Secure the landing gears.

1. YR IRAEHT T (Q0E) B AMERPA -

2. SREERZ IR AL B 0 3 _F AR -

3. 35 FRIZE -

- waex1 @

™~ M3x6

W:3x8x1

#0R2306 #OR4404 € +057033

M3x6 x4 pcs| M4x4 X2 pcs a #OW3801
6. 4

© (jum o #054203

P.26 Main body assembly #z5#H2E




1. Place the tail assembly back onto the tail boom, tighten the belt then lock the
screws that is located inside the canopy to secure the tail assembly.

2. Secure the vertical stabilizer onto the rear end of the helicopter.

| SERAAHROES I - BRI S RAVE IR o

2. BEEREHTHS RERFEL -

(13
#0R2310

M3x10  x2pcs E)/+0A8053

©  (jumm B #055003

HEEg4ESE Main body assembly P.27




Assemble the canopy and the blade.

HHEICERE R e -

N3x55L  M3x16

#0R8305 #0R7316 #0R8508 #0R7527
N3x5.5L  x2 pcs| M3x16 x2 pcs| NS5x8L x2 pcs| M5x27 XEYPCS

0 8 |o mmm| 4©O) H (o m

#0R2306 #0R8407 #OR7427 n #057033
M3x6 i:Z pcs N4)$Z x2 pcs | M4x27 )(227 pcs ) a £0W3801
(© (o JO H |(© —m #052213

P.28 The canopy and the blade assemble. EBZ BiEEAHLE




051251

CNC Main Rotor Yoke Set (Silver anodized)(for R5V2)

CNCEEEE5E (I34l=4R) (for REV2)

051253

Main Blade Grip Control Arm (Silver anodized)(for R5)

ENERSEEEAER PRATER) (for RE)

051254

CNC Washout Arm Assembly(Silver anodized)(for R5)

CNCEI AV (B2 8R) (for R5)

051255 | CNC Swashplate (Silver anodized)(for R5) CNCH7#% (PZ4m==$R) (for R5)
051256 | Main Rotor Head Spindle(for R5) FhesdtEEh (for R5)

051257 | Main Shaft 175mm (for R5) F#H175mm (for R5)

051258 | Stainless Linkage (4.8mm) Balls + A (4. 8mm) BREEAR
051259 | Spindle Spacer & Screw Set (LY SE ey

051451 | Damper rubber (Hardness 95)(for R5) TRES R (FEE95) (for RD)
052213 | Main Grip Adapter Set (for R5V2) FHEBIEEHE (for R5V2)

052214

CNC Main Grip Set (Silver anodized)(for R5)

CNCE fie 3 5%5H (B34 Z=4R) (for ROV2)

053031

CF Main Frame (2mm)(for R5)

ki ARIAR (2mm) (for R5)

053032 | CF Divider Frame Set (2mm)(for R5) TddibE AR (2mm) (for R5)
053033 | Carbon Fiber Swashplate Guide (for R5) Fiid B8R (for R5)

053034 | CF Battery Tray (2mm)(for R5) i ot ARAE (2mm) (for R5)
053251 | CNC Main Shaft Upper Bearing Mount (Silver anodized)(for R5) CNC _EF e (F3fms=4R) (for R5)
053252 | CNC Main Shaft Middle Bearing Mount (Silver anodized)(for R5) CNC A (fpils=$R) (for R5)

053253

CNC Third Bearing Mount (Silver anodized)(for R5)

CNC Tz (BEtl==3R) (for R5)

053254

Belt Gear Connection Plate (Silver Anodized) (for R5)

e i (B2 dR) (for R5)

053255

CNC Motor Mount A Type(Silver anodized)(for R5)

CNC ES5EEARY (B3t ==sR) (for RD)

053256

CNC Third Motor Shaft Bearing Mount(Silver anodized)(for R5)

CNC SO (B2 ER) (for RS)

053257 | CNC Front Servo Mount (Silver Anodized) (for R5) CNC il BR#EAR (Fat@==3R) (for R5)
053259 [ CNC Elevator Servo Mount (for R5) CNC FHB&frc{APREEEE (for R5)
053260 [ CNC Tail Servo Mount(Silver anodized)(for R5) CNCERIBR#E EE (F34==4R) (for R5)
053261 | CNC Boom Clamps(Silver anodized)(for R5) CNCEEE T (af=iR) (for R5)

053262

CNC Guide Wheel Mount (Silver Anodized) (for R5)

CNCE B E A (B3AEZR) (for RE)

053263

Push-rod adapt(Silver anodized)(for R5)

FuiRgERes (Rt ER) (for RS)

053264

CNC Battery Guide (Silver Anodized) (for R5)

CNCEtA# (Bt ER) (for RE)

053265

Battery Post (Silver Anodized) (for R5)

B EERE BEEER) (for R5)

053266 | Battery Clip (Silver Anodized) (for R5) EithARED (= ER) (for R5)

053269 | 21T Motor Belt Gear (for R5) 21 TEE K% (for R5)

053270 | 22T Motor Belt Gear (for R5) 22TESE B (for RD)

053271 | 21T Side Gear (for R5) 21TEIEg%s (for R5)

053273 | 46T Transmission Gear (for R5) ABT{EENETE (for R5)

053274 | Belt Gear Shaft (for R5) B EaEH (for RD)

053277 | Canopy Post(for R5) = 4348 (for R5)-Canopy Post (for R5)
053278 | Main Shaft Collar (Silver Anodized) (for R5) FHHEE P5M=ER) (for R5)

053279 | Aluminum Flat Post (27mm) (for R5) £ [Bl$R4E (27mm) x4{& (for R5)
053280 | Guide Wheel Assembly(Silver anodized)(for R5) i (Rim=2ER) (for RY)
053281 | Aluminum Spacer Post (for R5) fEbEsRIE (PRH=a4R) (for RD)
053282 | Belt Gear Bushing (for R5) RIS R BRI EL (for RD)
053287 | 42T Main Shaft Hub of Tail Belt (for R5) 42T BB oins% (for R5)

053421

75T Main Gear (for R5)

75TE 8% (for R5)

053422

Driven Belt 237 S3M(21mm)for R5)

{EERF 2237 S3M(21mm) (for R5)

054203

Landing Gear

[RES

054301

Right Landing Gear Mount

FARIZEE ERE (for R5V2)

054302 | Left Landing Gear Mount FERIZRE 5E E (for R5V2)
054303 | Canopy Post(for R5V2) AIFATUAR S 2 4% (for R5)
054304 | Aluminum Post (3x8x5) $RFE

055003 | CF Tail Fin (2mm) (for R5V2) iR Z4H (2mm) (for R5V2)
055246 | Tail Boom 670mm (Black anodized)(for R5) EE670mm (FfE=2) (for R5)

TR Parts list

P.29




055247  [Tail Push Rod Set (for R5) FEHIAE4H (for R5)
055401  [Tail Rotor Belt 670XL(5mm )(for R5) Fe75670XL(Smm )(for RS)
055402  [Tail Pulley Setfor X5 & R5) 2 75 (for X5 & R)
057033 [ pe O gy - Faming Fuselage SRS AR TR O 4T ) for RSV2)
057202 |Aluminum Frame Posts Pack(for R5) 5 $EAT 6 (for RS)
0A2002 |M3 Aluminum Inserted Nut x10pcs M3gaEER A FETEX 10/H
0A3001 |Tail Pitch Slider Set R AR
0A3006 |[Tail Control Guide(for R5.X7) AR (for RS.X7)
0A3007 [CNC Tail Pitch Slider Set(for X4I1,NX4,X5,R5) CNC i85 95 (for XATLNX4,XSRS)
083008 | (2 8o Taxangy o Sver anodized) AL REAR IS (PS54 (For XAILNXA.XSRS)
0A3009 ‘(I;(a)ﬂ )l-'\(’i)ltﬂr\lg)(zr;t(rglRAsr;w Assembly(Silver anodized) o 54 R A AT AL PS5 (For XATTNXAXS.R5)
0A3011  [Tail Hub(for X41I,NX4,X5,R5) B2 R (for X4IINX4,X5,R5)
03012 | T e e X CNCFR eBSCHEN 11 ffetl R (3248 (for XAILNX4XSRS)
0A3017  |Tail Output Shaft(for X4,X411,NX4,X5,R5) 2 Hii(for X4,X411,NX4,X5,R5)
0A3026 [CNC Integrated Tail Gear Case(for R5V2) CNC—B& 5k BYEE 7R A 4H (for RSV2)
0A8001 |Servo Mounting Plate (Set of 8)(for X5,R5,X7,NX7) {EIRAEE B (BF4H) (for X5,R5,XTNXT)
0A8501 [Ball Links Pack(4.8mm)x10pcs FFEFE(4.8mm)x L0fiE
0A8601 |4.8 Ball with Stand(2x4.5mm)x10pcs 4.8 BRTE(2x4.5mm)x 10f
0A8621 4.8Ball with Stand(2x8.5mm )x6pcs 4.8BKHH(2x8.5mm ) x6{
0A8622 |4.8Ball with Stand(3x7.5mm)x6pcs 4. 8ERTE(3x7.5mm)x6(H
883552 |Balllink screws x10pcs FEKFEX 101

Bearing
0B1101 |B. Pack (10x19x5)x2pcs il A1 10x 19x5)x ([
0B1102 |B. Pack (12x21x5)x2pcs R A (12x21x5)x 21
0B1104 |B. Pack (12x18x4)x3pcs bR A (12x18x4)x 3
0B1301 |B. Pack (3x7x2)x2pcs R EL(3XTX2)x21E
0B1302 |B. Pack (3x6x2.5)x4pcs il (3x6x2.5) x4
0B1401 |B. Pack(4x9x4)x2pcs il L (4xOx ) x 2
0B1402 [B. Pack (4x7x2.5)x4pcs il AL (4xTx2.5) x4
0B1403 |B. Pack (40x50x6)x1pcs il A (40x50x6)x 1
0B1503 |B. Pack (5x11x4)x4pcs iR AL (Sx 1 1xd)x M
0B1601 |B. Pack (6x13x5)x4pcs il (6x13x5) x4
0B1701 |B. Pack (7x11x3)x2pcs R AL(7x11x3)x2{E
0B1802 [B.Pack (8x16x5)x3pcs il L (8x 16x5)x 3
0B2801 [ThrustB. Pack (8x16x5)x2pcs 1 HEfR EL(8x 16x5)x 2
0B3601 |Flange B. Pack (6x12x4)x2pcs AT R . (6x 1 2x4)x 2]
0B4101 |One Way Bearing(12x18x16) R [A R (12x18x16)
0B2401 |Thrust B. Pack (T4x9x4)x2pcs (AR EL(T4x9x)x 2]

Socket
0R1205 [SocketHead Cap Screw - Black (M2x5)x10pcs PI7S A IRAR - 2 1 (M 2x5)x 10f[E]
OR1210 [Socket Head Cap Screw - Black (M2x10)x10pcs 7S FEIRA% L - B 65,(M2x 10)x 10f
OR1305 [SocketHead Cap Screw - Black (M3x5)x10pcs 7S IR4R - B (M 3x5)x 10fE
OR1306 [SocketHead Cap Screw - Black (M3x6)x10pcs 7S ARG - 3 (M 3x6)x 10
0R1312 [SocketHead Cap Screw - Black (M3x12)x10pcs 7S A IRER - 2 e (M 3x12)x 10fE
0R1316 [SocketHead Cap Screw - Black (M3x16)x10pcs 7S AR R - B (M 3x 16)x 10fE
0R1318 [SocketHead Cap Screw - Black (M3x18)x10pcs 7S AR - L (M 3x 18)x 10f[E
OR1320 [SocketHead Cap Screw - Black (M3x20)x10pcs P75 AR GR - J €8 (M 3% 20)x 10fE
OR1408 [Socket Head Cap Screw - Black (M4x8)x10pcs 7S IR4R - B EE(M4x8)x 10fE
0R2204 |Socket Head Button Screw - Black (M2x4)x20pcs EIBITAPY 7S A R4 AL B (M 2x4)x 201
0A8053 [Countsunk Washers (for M3 Machine Screw)x15pcs JUBEES R 4H P e 4T (B FHM3IRER) x 15

P.30

Parts list E43*R




057202

Socket Head Button Screw - Black (M3x6)x20pcs

FESERAN BB M3x6) x201E

0R3306

Socket Countersunk Screw - Black (M3x6)x10pcs

M7\ & MEREEHA B -2 8 (M3x6) x101&

0R4202

Socket Set Screw-(M2x2mm) x10pcs with H0.9 Hexagon Wrench

A7 B LR EL - (M2x2mm) x101@ BftHO. 91k F

OR4303 | Socket Set Screw - Black (M3x3)x10pcs A7 A LIETIERAE -2 6 (M3x3) X108
0R4312 [ Socket Set Screw - Black (M3x12)x10pcs A BIETIEA B -2 6 (M3x12) x101E
0R4404 | Socket Set Screw - Black(M4x4)x10pcs AN A LTI E -2 6 Mx4) X108
0R5114 | Machine Screws(M1.4x4)x20pcs + TR TR -ER B (M1. 4x4) x201E
OR7206 | Socket Head Cap Screw - Black (M2.6x6)x10pcs AN EERRRE -8 (M2. 6x6) x101E

0R7210

Socket Head Cap Screw - Black (M2.6x10)x10pcs

A ALZHHE-EH (M2. 6x10) x10{&

0R7212

Socket Head Cap Screw - Black (M2.6x12)x10pcs

AR ARG E-R 8 M2. 6x12) x101E

O0R7309

Socket Head Button Screw (M3x8)

M3x8¢ [EIEE & & A7 A BE AR HH (M3x8) x61H

OR7316

Semi-threaded Socket Head Cap Screw - Black (M3x16)x10pcs

FFANAEME-E 6 (M3x16) x10{E

O0R7423 | semi-threaded Socket Head Cap Screw - Black (M4x23)x10pcs FFRANERHRE -6 M4x23) x10{E
O0R7427 | Semi-threaded Socket Head Cap Screw - Black (M4x27)x6pcs AN AEIEIAE-E 6 MAx2T) x61E
Nut
OR8204 | Nylon Lock Nut (N2x4L)x10pcs LE;BHRME (N2x4L) x 1018
OR8205 | Nut (N2x4)x20 BEME (N2x4) x20
ORB8305 | Nylon Lock Nut (N3x5.5L)x20pcs 1 7BHZME (N3x5. 5L) x201&
OR8407 | Nylon Lock Nut (N4x7L)x10pcs LE7BHRME (N4xTL) x101&E
Washer
O0W1109| Washer(10.2x16x0.9)x10pcs #EF) (10. 2x16x0. 9) x 10&
O0W1110| Washer(10.2x16x1)x10pcs FER] (10. 2x16x1) x10{@
0W1112| Washer(10.2x17x1.2)x10pcs #7) (10. 2x17x1. 2) x10@
0W2401| Plastic Post (2.4x4.8x9.4) ZARRHE (2. 4x4. 8x9. 4) x20
0W3401| Washer(3.1x4.6x0.6)x10pcs FET) (3. 1x4. 6x0. 6) x10{@&
0W3402| Washer(3.1x4.6x1)x10pcs FET) (3. 1x4. 6x1) x10{&
0W3501| Washer(3.1x5.5x1.1)x10pcs FER] (3. 1x5. 5x1. 1) x10{&
0W3601| Washer(3x6x0.5)x10pcs FER] (3x6x0. 5) x10{@
0W3701| Washer(3x7x0.5)x10pcs FER] (3x7x0. 5) x10{&
0W4601| Washer(4.1x6x0.5)x10pcs FT) (4. 1x6x0. 5) x10{&
0W5702| Washer(5.1x7x0.12)x10pcs FF] (5. 1x7x0. 12) x10{&
0W5801| Copper Pillar(3x5x5.1)x6pcs AT (3x5x5. 1) x61@
0W5802| Copper washer((5x8x1.25)x6pcs $AEET) (5x8x1. 25) x61@
0W8101| Washer(8x10.5x0.5)x10pcs FEF] (8x10. 5x0. 5) x10{@&
0W8102| Washer(8.1x12x1.5)x10pcs FER] (8. 1x12x1. 5) x 1018
Other
026101 | Servo Horn AR AR
0Z6201 | Stainless Linkage Set(2x31mm)x4pcs AR EARAE (2x31mm) x4{&E
026204 | Stainless Linkage Set(2x23.5mm)x4pcs THENEAZAE  (2x23. 5mm) x4/
076205 | Stainless Linkage Set(2x45mm)x4pcs THEEAZAE  (2x45mm) x4{E
021001 | Velcro (White)x4pcs EE5REE () x4{E
0Z1002 | Cable Tie with Touch Fastener (1x20cm)x6psc BEMIRAE (1x20cm) x61@
021105 | Thread-Lock Glue IZAHEE R
0Z1107 | HM162 Anaerobic Glue (1ml) HM162FRE B (1m1)
022001 | Digital Pitch Gauge SRR
026001 | One-way B. Grease EADERES:

FFE Parts list P.31




Y
4

GAUI

www.gaui.-com.tw
E-mail: gaui@gaui.com.tw
TEL: +886-2-86305567
FAX: +886-2-26105567 -
No.118, Ren’ai Rd., Bali Dist., 'I"l’

New Taipei City 249, Taiwan ©2015 MADE IN TAIWAN



	01
	02
	03
	04
	05
	06
	07
	08
	09
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36

